
Hannay ISO Parts Lists are available at www.hannay.com

Hannay Reels, Inc.
553 State Route 143, Westerlo, NY 12193
www.hannay.com
Email: reels@hannay.com

Phone 1-518-797-3791
Toll Free 1-877-GO-REELS (467-3357)
Fax 1-800-REELING (733-5464)
Int’l Fax 1-518-797-3259

ISO 238
PARTS LIST

HDD6200 SERIES
Hydraulic Direct Drive

H-1310-P Rev 2  6-22

28F

27D

70C 25E70D

25A

28G 87B

25F

25B25C

27E

OPTIONAL SWIVEL BASE

28D

28A

25K

02B25B

28G

28E

2003B

59A

87A

25H

70A

25J

56

25D

27A

28C70E

27B

27F

66 02A

70B

28E

27C

28E

27E

25H

42

19

OPTIONAL GUIDE ARM

02A 71

28B

03A

59B

25G

27E

28E

28C28G

OPTIONAL GUIDE ARM (con't.)



Hannay ISO Parts Lists are available at www.hannay.com H-1310-P Rev 2  6-22

PARTS LIST
ISO 238

HDD6200 Series Hydraulic Direct Drive

When Ordering Parts
BE SURE TO SPECIFY COMPLETE MODEL NUMBER and SERIAL NUMBER OF REEL

USE PART NUMBER!
Item # Description Part # Qty

02A 1-7/8" Pillow Block Bearing ............................................................................................................... 9902.0400 2
19 Model HDD6200 Frame Assembly (Specify Drum & Disc Size) ........................................................ Specify Model 1

25B 3/8"-16 x 3/4" Spinlock Bolt ............................................................................................................... 9904.2201 2
25C 3/8"-16 x 1" Spinlock Bolt (for Motor Plate) ....................................................................................... 9904.2202 4
25F 1/2"-13 x 1-1/2" Hex Head Cap Screw (for Motor Mounting) ............................................................. 9904.1404 2
25H 1/2"-13 x 4" Hex Head Bolt ................................................................................................................ 9904.1410 4
27B 3/8"-16 Spinlock Nut (for Motor Plate) ............................................................................................... 9904.6200 4
27D 1/2"-13 Hex Spinlock Nut (for Motor Mounting) ................................................................................. 9904.5400 2
27E 1/2"-13 Hex Nut (Armor Coat) ........................................................................................................... 9954.0036 4
28E 1/2" Flat Washer ................................................................................................................................ 9954.0008 12
42 1" TMI Swivel Joint ............................................................................................................................ 9924.2800 1
56 HDD6200 Hose Retainer Tab (2" x 7/8" x 1/4") ................................................................................. 9967.1033 2

59A Parker 20 Cu. In. Hydraulic Motor ..................................................................................................... 9918.2621 1
59B HDD6200 Drive Coupling Assembly (1" to 1.88" Size) ...................................................................... 9967.1034 1
66 HDD6200 Motor Plate - 1/4" Thick Steel, per KDF3832 .................................................................... 9923.0066 1
71 Model HDD6200 Spool (Specify Drum Size, Disc Size, Riser, and Inlet Thread) ............................. Specify Model 1

87A 3/8" Aluminum Spacer Pipe (1.75" Length) ....................................................................................... 9904.3200 2

OPTIONAL SWIVEL BASE
- HDD6200 Swivel Bearing Assembly Complete (includes Items 02B, 03A, 03B, and 20) ................. 9967.1029 1

02B HDD6200 Swivel Bearing (2 Pieces - Bearing & Rotation Ring) ....................................................... 9967.1023 1
03A HDD6200 Slam Latch Mounting Bracket, per P03A-00520............................................................... 9967.1035 1
03B Stainless Steel Slam Latch w/ Hardware........................................................................................... 9945.1003 1
20 HDD6200 Mounting Plate for Swivel Base, per KDF4398................................................................. 9967.1024 1

25A 1/4"-20 x 3/4" Hex Head Cap Screw (for Slam Latch) ....................................................................... 9904.1001 4
25B 3/8"-16 x 3/4" Spinlock Bolt (for Slam Latch) ..................................................................................... 9904.2201 2
25G 1/2"-13 x 3" Hex Head Bolt ................................................................................................................ 9904.1408 4
25J 5/8"-11 x 1.25" Hex Head Bolt ........................................................................................................... Specify Model 8
27A 1/4"-20 Small Flange Spinlock Nut - Armor Coat (for Slam Latch) .................................................... 9904.6000 4
27E 1/2"-13 Hex Nut (Armor Coat) ........................................................................................................... 9954.0036 4
28D 1/2" Split Lock Washer (Armor Coat) ................................................................................................. 9954.0030 4
28F 5/8" Lock Washer .............................................................................................................................. 9954.0031 8
28G 5/8" Flat Washer ................................................................................................................................ 9954.0004 8

OPTIONAL GUIDE ARM
- HD6200 Guide Arm Assembly Complete (includes Items 70A, 70B, 70D, and 70E) ........................ 9967.1030 1

25E 3/8"-16 x 3" Hex Head Cap Screw .................................................................................................... 9904.1208 2
25D 3/8"-16 x 1-1/2" Spinlock Bolt ............................................................................................................ 9904.2204 1
25K 5/8"-11 x 5" Hex Head Bolt ................................................................................................................ Specify Model 1
27C 3/8"-16 ESNA Thin Locknut ............................................................................................................... 9958.0040 1
27F 5/8"-11 ESNA Hex Head Nut ............................................................................................................. 9904.5605 1
28A 3/8" Lock Washer .............................................................................................................................. Specify Model 2
28B 3/8" SAE Flat Washer (13/16" O.D.) .................................................................................................. 9954.0080 1
28C 3/8" Flat Washer ................................................................................................................................ 9954.0007 2
28G 5/8" Flat Washer ................................................................................................................................ 9954.0004 3
70A HDD6200 Guide Arm, per MBW0005 (includes Items 70B, 70C, and Roller Hardware) .................. 9967.1031 1
70B Hourglass Roller w/ Bearings (Zamak) .............................................................................................. 9945.1000 1
70C Rubber Hand Grip ............................................................................................................................. 9965.0057 1
70D HDD6200 Guide Plate (2" x 20-1/2" x 3/8" Thick) ............................................................................. 9967.1032 1
70E Delrin Pad (10" x 1" x 1/8" Thick) w/ Double-Sided Tape Applied One Side ..................................... 9967.1025 2
87B 3/8" Aluminum Spacer Pipe (2.25" Length) ....................................................................................... 9904.3200 2


